
www.profix.com.pl
 

TU1800 VMS12574  

 

 

PILARKA UKOSOWA

MITRE SAW

УГЛОТОРЦОВОЧНАЯ ПИЛА

2020-01-24

18



Part 

No
Art No Pc    EN          Description    PL                   Opis    RUS          Описание

1 Upper Arm

2 Cable Holder

3 Nut M5

4 Nut M6

5 Screw M5X16

6 Knob M6X45

7 Screw M4X8

8 Transformer

9 Cable Sleeve

10 Cable Holder

11 Tapping Screw ST4.2x16

12 Cable

13 Screw M5X12

14 Spring Washer Ø5

15 Flat Washer Ø5

16 ScrewM5X35

17 Handle

18 Tapping Screw ST4.8x40

19 YTU0419 Laser switch Włącznik lasera Включатель лазера

20 Stopper

21 Upper Handle

22 Terminal Block

23 Capcaitor 0.33 μF

24 Trigger

25 Spring

26 YTU0426 Switch Włącznik Включатель

27 Tapping Screw ST4.2x16

28 Lower Handle

29 Brand Label

30 Screw

31 Screw M5X12

32 YTU0432 Shaft Lock Bar（new） Blokada wrzeciona Блокировка шпинделя

33 YTU0433 Rotor Wirnik silnika Якорь электродвигателя

34 Bearing Bush

35 Fan shroud

36 YTU0436 Stator Stojan silnika Статор электродвигателя

37 Motor Housing

38 YTU0438 Carbon brush cover Przykrywka szczotkotrzymacza Крышка щеткодержателя

39 YTU0439 Carbon brush Szczotka węglowa Угольная щетка

40 YTU0438 Carbon brush holder Szczotkotrzymacz Щеткодержатель

41 Brand Label

42 Screw M5X30

43 Spring Washer Ø5

44 Flat Washer Ø5

45 Screw M5X8

46 Tapping Screw ST4.8x55

47 Flat Washer Ø4

48 Ball Bearing 608-2Z

49 Ball Bearing 6200-2Z

50 Screw M5X40

51 Lower Guard Lock Base

52 Screw M5X12

53 Lower Guard Lock Button

54 Nut M5

55 Spring

56 Screw

57 YTU0457 Gearbox Assembly Przekładnia Редуктор

57,01 Screw M4X10  

57,02 Bearing Cover

57,03 Output Spindle



57,04 Flat Key 4x4x10

57,05 Ball Bearing 6002-2Z

57,06 Bearing Seat

57,07 Wave washer Ø12

57,08 Gear

57,09 Spring Ring Φ12

58 YTU0458 Inner flange Podkładka wewnętrzna tarczy Внутренний фланец диска

59 Saw blade Ø210mm Piła tarczowa Ø210mm Диск пильный Ø210мм

60 YTU0458 Outside flange Podkładka zewnętrzna tarczy Наружный фланец диска

61 Flat washer Podkładka płaska Плоская шайба

62 Screw M8X20 (left) Śruba M8X20 (lewy gwint) Болт М8X20 (левая резьба)

63 Screw M4X8

64 Nut M8

65 Flat Washer Ø8

66 Turntable Insert

67 Screw M4X12

68 Extension rod

69 Guard&Linkge Plate Ass.

69,01 Screw M5x20

69,02 Washer

69,03 Rivet φ4X12

69,04 Lower Guard Stationery Plate

69,05 Spring

69,06 Linkage Metal Round Plate

69,07 Lower Guard Stationery Plate

69,08 Linkage Plate B

69,09 Rivet

69,10 Lower Guard Rotatable Plate

69,11 Linkage Plate A

69,12 Lower Guard Transparent Part

69,13 Roller

69,14 Washer4

69,15 Tapping Screw ST4.2x8

69,16 Linkage Plate C

69,17

70 Turntable Assembly

70,01 Mitre Lock Knob

70,02 Mitre Lock Shaft

70,03 O-ring Ø6

70,04 Mitre Lock Release Knob

70,05 Mitre Positioning Shaft Spring

70,06 Mitre Positioning Shaft

70,07 Mitre Positioning Shaft Pin 

70,07 Mitre Lock Front  Seat

70,08 Nut M8

70,09 Hex Bolt M8X18

70,10 Screw M4x12

70,11 Spring Washer Ø4

70,12 Mitre Lock Rear  Seat

70,13 Miter Lock Friction Plate

70,14 Screw M4x16

70,15 Turntable

71 Base

72 Mitre Pointer

73 Hex Bolt M8X30

74 Wave Washer φ8

75 Base Rubber Feet

76 Lock Release Knob M6X35

77 Nut M6

78 Screw

79 Roller Cover

80 Screw



81 active plate

82 Bevel Scale

83 ScrewM6x12

84 Pivot Support

85 Workclamp Assembly

85,01 Workclamp Screw Rod

85,02 Workclamp Base

85,03 Workclamp Bowl

85,04 O-ring Ø4

85,05 Workclamp Shaft

85,06 Small KnobM6X12

86 Bevel Bearing

87 ScrewM6x25

88 Flat Washer Ø6

89 ScrewM5x12

90 Bevel Pointer

91 Screw

92 Pivot Assembly

92,01 ScrewM4X12

92,02 Rubber Ring

92,03 Upper Sliding Linear Bearing Cover

92,04 ScrewM6x35

92,05 Nut M6

92,06 Bevel

92,07 ScrewM6x35

92,08 Linear Bearing Φ25×Φ40×35

92,09 Spring

92,10 Lock Release KnobM6X20

93 Flat Washer Ø10

94 Bevel Knob Washer

95 Bevel Lock Knob 

96 ScrewM5x8

97 Cable Holder

98 ScrewM4X8

99 Sliding Bar cover

100 Sliding Bar Assembly

100,01 Laser

100,02 Upper Sliding Front Base 

100,03 Upper Sliding Front Base cover

100,04 ScrewM4x8

100,05 ScrewM4x10

100,06 Sliding Bar（406mm）  

100,07 Wave Washer φ5

100,08 Depth Adjusting Block

100,09 Screw

100,10 Pin

100,11 ScrewM5x8

100,12 Laser Cvoger

100,13 ScrewM4X12

101 O-ring Ø6

102 O-Ring 5X1.8G

103 UpperArm Lock Pin

104 UpperArm Spindle

105 YTU04X5 Torque Spring Sprężyna dźwigni Пружина

106 ScrewM5x8

107 Small KnobM6X12

108 ScrewM6x25

109 ScrewM5x12

110 Safety Block

111 ScrewM5x16

112 ScrewM5x10

113 Spring

114 Screw


